Spare Parts List NEZAR

GARDEN TRACTOR

MT410
MT422

Chassis & Hood Assembly
Chassis Assembly

Fender Assembly

Frame Assembly

Front Steering Assembly
Mower Suspension Assembly
Motion Drive Assembly
Motion Drive Assembly
Engine & Control Assembly
Pre-Painted Deck Assembly
Final Deck Assembly
Electrical Assembly

Decals Assembly

Decals Assembly

Customer Assembly
Mulching Kit Assembly
Grass Catcher Assembly

PUOZErA=—"I@MMUOD>

1996 - 03 https://www.tractormanualpdf.ir#omemher of the STIHL group



lllustration A Chassis & Hood Assembly

MTa10, MTAZ2

BEF
EMGINE & CUMTRUL PG

[EMCINE

|
PAE-FAINTED FAAME FG
FRAME

2 https://www.tractormanualpdf.info/



Hustration A

WNT210, MT422

Chassis & Hood Assembly

KEY#

3
4
]
B
T
]
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
2B
29
30
H
32
33
34

PART NUMEER

£121 031 3003
&121 031 3004
6121 032 8154
9220 260 B210
6121 030 9584
6121 005 6235
3039 488 9010
6121 708 0410
6121 032 1980
6121 030 2723
8121 030 2724
6121 071 0264
6121 D27 4672
f121 005 0352
6121 034 0RA3
6121 030 7278
6121 030 1542
8220 260 8110
6121 034 0884
6121 000 9783
6121 003 5055
6121 031 6203
6121 005 6676
9214 320 1701
6121 DD5 7478
6121 030 5716
6121 D05 7796
6121 030 1452
6121 031 2908
2008 319 9046
6121 031 1245
6121 005 1335
6121 071 1482
6121 034 0BES

- 5

e
p—y

DESCRIPTION

BRACKET, GRILLE SUFPPORT, AH
BRACKET, GRILLE SUPPORT, LH
SCREW, 5/16-18 X 1.0

NUT, 5(16-18

CONSOLE

CONSOLE, REAR COVER
SCREW, 1/4-20 X .50

RIVET, POP .187 DIA.

DASH

INSERT, DASH, LH

INSERT, DASH, RH

SCREW, 1/4-20 X 50

SCREW, 1/4-20 X 63

MUT, 1/4-20

HODD

SUPPORT, HOOD

SCREW, 10-24 X 1.00

MUT, #10-24

GRILL

BRACKET, TIE.HOOD

SCREW, 10-24 X .50

CLIP, HOG BING G-SHAPED
BOLT, .375 X 580, 5/16-18
NUT, 5/16-18

SPRING, HOOD LATGH

LENS

SCREW, #6 X .50

FOIL, HEAT REFLECTOR
SHIELD, HEAT

SCREW, 1/4-20 X .75
WASHER, FLAT 250 X .75 X INSULATE
MUT, 1/4-20

OPERATORS MANUIAL MT422
OPERATOR'S MANUAL MT410

https://www.tractormanualpdf.info/




| .
lllustration B Chassis Assembly

WTa10, MTAZ2

REF
PRE-PAINTED FENCER PG

[FENDER AZEY)

PRE-PAINTED FRAME P
|IFRARE

4 https://www.tractormanualpdf.inf(;/_




lustration B

Chassis Assembly

_MT410, MT422
KEY# PART NUMBER aTy DESCRIPTION
40 6121 033 1538 1 PLATE, SEAT
41 6120 703 2070 1 BOLT, .437 X 156, 5/16-18
42 9214 320 1701 2 MNUT, 5/16-18
43 B121 033 0463 2 SPRING, SEAT 1.5000D X 2.25LG
44 6121 912 0392 2 WASHER, FLAT .281 X 63 X .65
45 G121 071 0264 £ SCREW, 1/4-20 X 50
46 #® FENDER ASSY
47 2039 488 3010 4 SCREW, 1/4-20 X 50
48 65121 912 6358 2 BOLT, 5/16-18 X 1.00
49 8220 260 8210 2 NUT, 5/16-18
50 6121 706 8100 1 TRIM STRIP MT410
51 6121 005 3446 2 PIN, 5116-18 HOOD LATCH
o2 2220 260 8121 2 NUT, 5/16-18

¥ ORDER INDIVIDUAL PARTS, SEE FENDER ASSEMBLY.

https://www.tractormanualpdf.info/



Hlustration C

MTa10, MATAZ2

Fender Assembly

LEVEA MUST BE IM FULL UP POSITION
FRIOA TO PABNT FOR MAKIMLUM

CONEFAGE

HE}
WOWER SLEPEMEIDN PO

(CHBELE

REF
SCWER SUSPENSION PG

(FULLEY & HARIWWARE

https://www.tractormanualpdf.info/




llustration C

Fender Assembly

MTat0, MTa23

KEY# PART NUMBER
1 6121 032 1156
2 6121 703 6850
3 110 313 6010
4 6121 858 0200
b 9222 068 5010
& 6121 703 6960
T 2008 319 9038
& 9214 320 1701
9 6121 708 6200
10 2008 313 9038
12 6121 703 6700
19 6121 708 0200
20 B121 013 8470
21 9089 340 6010
25 B121 703 6970
26 6121 704 2300
27 6121 704 1810
28 6121 000 1502

* AS REQLUIRED

aTyY

DESCRIPTION

FENDER

CLEVIS

SCREW, 5/16-18 X .56
WASHER, .344 X 1.50 X .09
NUT, 5/16-18

BRACKET, HGT/ADVUST SUPPORT
SCREW, 5/16-18 X 75

NUT, 516-18

QUADRANT, HEIGHT ADJUST
SCAEW, 5/16-18 X .75
HANDLE. LIFT

POINTER, HEIGHT

WASHER, 195 X .41 X .03
SCREW, B-32 X 4/8

BRKT, CABLE RETAIN
PULLEY, METAL

BOLT, 375 X ,375, 1/4-20
NUT 1/4-20

https://www.tractormanualpdf.info/




Frame Assembly

Illustration D
MT410, MT422

https://www.tractormanualpdf.info/




Frame Assembly

Llllustratinn D

T4, MT422

KEYd#

45 s L T I R I R

i ki ok ek el b ok ok =i
E'-‘l:'m"d'ﬂl-l'.ﬂ-hhﬂ-'iﬁ:l—"ﬂ

3%
i

SEEERNSEERURLEERNER

PART NUMBER

9008 319 5048
6121 703 6870
B121 000 1502
B121 033 1173
6121 005 6362
25 313 6010
2220 260 8210
6121 005 D653
6121 004 1529
9220 260 8118
6121 918 0124
6121 912 D304
B121 994 5171
6121 032 5587
0340 003 D303
B121 032 6114
6121 032 5130
6121 032 54485
8121 033 D8K7
G214 320 1701
o008 319 9040
6121 995 3247
B121 032 6615
o008 319 5038
6121 032 7917
6121 007 3787
6121 004 9896
G220 260 8121
6121 012 03593
B121 031 9113
6121 030 2760
6121 931 0356
S008 319 9046
B121 030 9770
G121 993 5458
6121 012 DB38
6121 004 9930
Q214 320 1703

% AS REQUIRED

3

:-.;._L_.._L_..m_l.n;._.n;_._l.hh.H.m.n.nﬁh.m.n...n-n..m...n-l_.mm_n_um_i_n

DESCRIPTION

SCREW, 1/4-20 X .75
LF BRKT, CABLE RETAIN

NUT, 1/4-20

KP FRHAME, MAIN
MF BRKT, SUPPORT
SCREW, 5/16-16 X .73

MNUT, 516-18
GUIDE, BELT
MUT, 3/8-16
NUT, 3/8-18

SCREW, 3/8-16 X 1.25

WASHER, FLAT .406 X .81 X .065

NUT, 3/8-16

WS STRAP ASSY
HAIR PIN .38 DIA, X 1.64L

LIFT ASSY, LH
LIFT ASSY, RH

MF BRACKET, REAR
BOALT, 5/16-18 X 1.00

NUT, 5/16-18

SCREW, 5/16-18 X 1.00

NUT

MP BRACKET, TRANSAXLE

SCREW, 5/16-18 X .75
SCREW, 5/16-18 X 1.50

WASHER, FLAT .330 X .75 X 1733

BELT GUIDE
MUT, 516-18

WASHER, FLAT 344 X 89 X 065

LEVEHR, SHIFT

MS. MF CLAMP .625D1A.
LF BRKT, FIVOT

SCREW, 1/4-20 X 75

MF BRKT, STABILIZER
SCREW, 5/16-18 X .88
WASHER .328 X .60 X .09
SCREW, 3/8-16 X 7.50

NUT, 3/8-18

https://www.tractormanualpdf.info/



lllustration E

MT410, T2

Front Steering Assembly

REF
PRE-PHIMTED FRAME PG

FRE-FAIMTED FRAME PO
FRCINT A¥LF SLIPPORET

HEF
CLET ALSY P

[GTEERIG WHEEL

HOOD PG,

https://www.tractormanualpdf.info/




llustration E

Front Steering Assembly

| MT410, MT422
KEY# PART NUMBER aTy DESCRIPTION
1-1 6121 031 2280 1 FRONT AXLE MT410 - MT422
{-2 B121 005 0546 4 BRNG, FL.759 X 1.002 X 75
1-3 5121 031 0368 1 SPINDLE, ASSY, AH LONG
1-4 9460 624 5015 1 E-RING 574I0 X .050/.750
1-5 5121 031 0367 1 SPINDLE, ASSY, LH
1-6 6121 032 7619 i MS ABM ASSY SF 4WS FRNT STRNG
1-7 B121 045 4565 1 PIN, SPRING _250DIA. X 1.25LG
2 5121 033 8083 1 BRACKET, HANGER MT422
3 6121 005 0720 | BOLT, 1/2-20
3 5121 002 9616 BOLT 625 ¥ 1.890
4 B121 927 4654 1 NUT, 1/2-20
5 3007 319 9214 4 SCREW, 3/8-16 X 3.00
5 5121 078 2214 4 WASHER, BELLVILE
7 9214 320 1703 4 NUT, 3/8-16
B 121 030 2688 1 TIE ROD
S B121 812 0394 4 WASHER, FLAT 408 X B1 X 085
10 8121 913 7185 2 PIN, COTTER .125D1A X1.00LG
12 5121 032 7399 1 GEAR, SECTOR
13 B121 033 3289 2 PLATE SECTOR
14 5121 033 0021 1 BUSHING, SECTOR GEAR
15 5121 018 1643 1 SGREW, 3/8-24 X 1.50
16 6121 999 9845 2 WASHER, FLAT .390 X 1.25 X .19
17 5121 941 2349 i NUT, 38-24
18 B121 700 4900 & BALL JOINT 3'8
19 B121 941 2349 2 NUT, 3/8-24
20 5121 032 7395 1 SHAFT, PINION-STEERING
20-2  B121032 7737 1 PINION-STEERING
20-3 5121032 7740 1 WASHER, FLAT .755 X 1.17 X .100
204 B121 031 3904 1 RING, RETEX
91 B121 032 5692 1 BANG, FL 50ID X 1.370DX
22 5121 032 6505 2 SCR 1/4-20%.75
23 5121 004 6931 2 NUT, 1/4-20
24 3450 624 5016 1 RING RETE
25 121 054 0902 1 BEARING FLANGE
26-1 B121 033 8512 2 VALVE STEM
26-2  B121033 8172 2 RIM, WHEEL
263 B121 032 8513 v, BEARING
27 5121 071 0131 2 WASHER, FLAT .755ID
28 0450 624 5015 2 E-RING 57410 X .050/.750SH
59 B121 004 0394 2 HUB CAP SMALL BLACK
5120 704 3700 2 HUB CAP LARGE GREY
30 9208 260 6018 2 NUT, 3/8-24
31 6121 005 6190 | DRAG LINK
32 B121 994 2815 2 WASHER, FLAT .755 X 1.53 X .07

¥ ORDER INDIVIDUAL PARTS — ASSEMBLY NOT AVAILABLE

https://www.tractormanualpdf.info/ 11



' Mlustration F

MTa10, MTa22

- Mower Suspension Assembly !

—————

FRE-FAINTED FRAME PG

¥

REF

FRE-FAINTED FRAME PG

SCREW & WASHER)

'FEMBER ASSY)

HEF
PAE-FAINTED FH&WE PG

REACHET & NUT)

REF
PRE-PANTED FRAME PG
[FRARE]

REF.

MIMYER FINGL ASSY. PG,
[TENSKIN SPAIMNG]

PRE-SAINTED FRAME PG.
[DECK LF¥T)

12

https://wv7w.tractorménua|pdf.info/




lllustration F

Mower Suspension Assembly

MTS10, MT422

KEY# PART NUMEBER aTy DESCRIPTION

1 6121 032 5592 1 LEVER, CLUTCH RH

2 6121 708 9310 1 WASHER, FLAT .515 X 1.38 X 118PL
3 6121 030 5225 1 STOP, PTO ENGAGE

4 G121 032 6386 1 PIM

] 6121 033 1624 1 KNQB, SLIP

& 6121 032 5550 i ROD, BELCRANEK LINK

T 6121 &7 4517 2 WASHER

] 9340 D03 0303 * FIN, HAIR 38014 X 1.64

) 6121 002 5210 i WASHER, FLAT .286 X 1.25 X .09
10 6121 032 5802 1 SPRING, 69 X 7.75 X .0897 TENSION
11 6121 041 TOSB i WaASHER, FLAT 531 X 1.06 X .063
15 9008 319 9038 1 SCREW, 516-18 X .75

16 9214 320 1701 1 MNUT, 5/16-18

17 6121 708 6210 1 FAWL., SQUARE

18 6121 703 1700 1 ROD, ACTUATOR-SHORT

19 6121 703 6400 1 SPRING, HEIGHT ADJUST

20 6121 708 2000 1 KNOB, HEIGHT ADJUST

21 &t21 703 9020 1 BOLT, 500 X 270, 5M18-18

22 G121 708 93N 1 WASHER, FLAT 508 X .75 X 024
23 6121 071 0205 1 MUT, 5/16-18

32 g121 703 1300 1 GRIP, 75000 WHOLE BLACK
ar 6121 005 7511 1 LIFT CABLE

38 G121 703 8400 1 PIM, CLEVIS

3 2460 624 S005 i RING, HET E

40 6121 704 2300 i FULLEY, METAL

41 6121 703 6380 i PIM, CLEVIS

43 210 260 0772 1 NLUT, 1/4-20

a4 6121 703 6981 1 LF CLEVIS, LIFT CABLE

45 9222 068 b2 1 MUT, 1/d-20

45 6121 703 8420 1 PIN, CLEVIS 312 X .812

47 o305 021 1140 1 PIM, COTTER .080DIA. X .75

48 6121 033 3903 1 LIFT COVER, BLACK

49 6121 812 pag2 1 WASHER, FLAT 281 X 63 X .065
50 9104 007 4350 3 SCHEW, #10 X .75

51 6121 033 1834 1 FOOT PAD, RH

52 6121 033 1835 i FOOT PAD, RH

# AS REOUIRED

https://www.tractormanualpdf.info/

13



lllustration G Motion Drive Assembly

MET410, MTA22

= = = = — o —

ALEIE E MOOD PG
[FEMDER)}
REF
FHE-PAIMTED FRAME PG, §

14 https://www.tractormanualpdf.info/




IHlustration G

MT410, MT4z2

KEY#

Do~ o N L) Ry =

o P T S P T LU N g
Emmqmmhmmnﬂc

21

22
23
24
29
26
27
28
28
30
3

Motion Drive Assembly

PART NUMBER

Ei21 0530 3109
6121 995 0795
6121 992 20523
6121 033 8017
6121 918 0091
6121 012 0333
8214 320 1701
6121 993 5498
E121 012 0638
6121 (30 9635
E121 032 4738
6121 031 0285
6121 913 7185
B121 930 AE20
B121 912 0238
£121 031 1209
6121 931 1257
B121 703 5840
6121 931 1331
G121 830 4260
6121 V00 4400
2208 260 6018
6121 032 9056
§121 012 0382
8210 260 0752
6121 993 9573
6121 941 2349
6121 930 9637
6121 995 7157
G121 995 6255

3

--n_l_.q._l_n_l._d_nm_l._...h.m_.._._l._.._l._-._.._.._-._.,p._h.,p._.._.._.._..*

DESCRIPTION

TRANSAXLE

PLILLEY, 6.6 0D VL

KEY, HI-PRO o6&

RiG, RETEX .58 X .035
DRIVE BELT, MT410 - MT422
SCREW, 516 -18 X 2.50
WASHER, FLAT 344 X B9 X 065
MUT, 5/16-18

SCREW, 5116-18 X .88
WASHER, 328 X .60 X .08
LEVER. SHIFT UFPER MT410
LEVER, SHIFT UPPER MT422
SPRIMNG, TORS, 56 X 485 X 088
PiIM, COTTER 125014 X 1.00LG
HaAMDLE

NUT, 1/2-13

COVER PLASTIC LF
BRACKET COVER

CLAMP, SPRG 1.17"ID
SCREW, 1M4-15 X 44/.53
BALL JOINT, AH 3/B-24

BALL JOINT 3/8

NUT, 3/8-24

SHIFT ROD

WASHEHR, 383 X 68 X 10
MUT, 3M8-24

SCHREW, 3/8-24 X 1.00

NUT, 3/8-24

BRKT, SHIFT

WASHER, .750 X .250
SCREW, 1/4-28 X .750

# CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS & SERVICE

https://www.tractormanualpdf.info/ 15



| MT410, MT422

llustration H

Motion Drive Assembly

AEF
CHASSIS & HOOD FE
(FENDER)

https://www.tractormanualpdf.info/_




lHlustration H

|
Motion Drive Assembly

WTa10, WTaz2

KEY# PART HUMBER aTy DESCRIPTION

a2 6121 0332 1438 1 PEDAL, BRAKE, CLUTCH

a3 6121 031 9678 1 PIM, CLEVIS 500D X 4.87LG

34 6121 999 2068 4 WASHER, FLAT .504 X .75 X .068
as 6121 033 1872 1 SPACER, SLEV .53 X .62 X 1.240
a6 6121 595 6180 1 PIN, HAIR 530WA X 1.682LG

a7 6121 004 B7S1 ] PAD, CLUTCHEBRAKE PEDAL
38 G121 032 1969 1 IDLER ARM BRKT TRACTION

a8 G121 832 99349 1 BOLT, .625 X .135, 5/16-18

40 6121 2594 5602 i WASHER, FLAT .333 X A7 X .18
41 9214 32017 * MUT, 5/16-18

42 6121 032 7857 1 SPRING, 340D C 7.75 X 091

43 G121 993 9659 i RETAINER, BELT

44 6121 593 5374 i PULLEY, IDLER

45 6121 994 5892 1 BOLT, 3/8-16 X 1.50

46 0214 320 1703 i NUT, 3/8-16

a7 6121 033 3175 1 CLUTCH ROD ASSY

AR 6121 032 6780 1 SPRING, 380D X 2.18 X 055

49 B127 033 4175 1 SPRIMNG, BRAKE

50 G121 932 5131 1 BOLT, 495 X .31, £/16-18

B4 B121 O7TE 2223 1 EPRIMG

BB KOT STOCKED

E5-1 G121 033 8512 2 VALVE STEM

GE-2 6121 033 a1y2 g RiM, YWHEEL

553 NOT STOCKED

oG E121 945 2828 2 KEY, SQUARE 18750 X 2.25LG
57 8121 071 0131 4 WASHER, FLAT .7551D

58 6121 994 2815 2 WASHER, FLAT . 755 X 1.53 X .07
59 450 624 5015 ol E-RING 57410 X 050/, 7505H 11 X 3
60 B121 830 4441 2 HUB CAP, 1.50010 X F/8LG

61 6127 000 2016 1 LEVER, FARK BRAKE

g2 6121 005 ¥B2H 1 SPRING, PARKING ERAKE

83 6121 005 7829 1 RIVET, SHSET

G B121 071 0352 2 SPACER MT422

64 6121 033 B184 b SPACER MT410

% AS REQUIRED

https://www.tractormanualpdf.info/

17



MNustration |

WMT410. MTAEZ

Engine & Control Assembly

https://www.tractormanualpﬁnfo/ |



lllustration | Engine & Control Assembly
AT 10, MTa22
KEY# PART NUMBER aTy DESCRIPTION
1 4 ENGINE, 12HP IC
s 5039 483 9014 4 SCREW, 3/8-16 X 1.25
3 B121 013 §489 1 WASHER, .384 X .69 X .04
4 6121 005 7208 1 MUFFLER-ROUND
5 6121 141 6100 1 SHIELD, HEAT
B 121 005 4880 2 SGREW, 516-18 X 3.50
T G121 143 060D 1 GASKET, MUFFLER
B B121 005 6472 1 DEFLECTOR SIDE OUT
g 2089 340 6010 3 SCHEW, 8-32 X 3/8
10 B121 030 2814 1 BRACKET, GAS TANK
1 2008 319 2045 s SCREW, 1/4-20 X .75
12 8214 320 1705 2 MUT, 1/4-20
13 g121 031 4389 1 TANK, FUEL 1 GAL
14 6121 030 0303 4 SCREW, .25 X .75 X 5.1
15 6121 004 1007 TUBING
16 0000 998 9100 2 CLAMP. HOSE SCREW TYPE
17 B121 004 E704 1 CAP, GAS 1-1/2-7
18 (M0 988 5200 1 TIE, CABLE BLACK NYLON
19 6121 032 0031 1 THROTTLE CONTROL
20 B121 027 4707 2 SCREW, 10-24 X B0
el | 5220 260 8110 2 MUT, #10-24
2 6121 005 0807 1 KNOB, ROUND THROTTLE
23 6121 020 2300 1 QAL DRAIN VALVE
24 6121 021 1500 1 CAF

# SEE ENGINE MANUAL

https://www.tractormanualpdf.info/

19



lllustration J Pre-Painted Deck Assembly

MT4z2

ASSENELE PHWOT ROD BEFORE
ASSENBLING IDLER ARM

B S =

20 https://www.tractormanualpdf.info/




llustration J

Pre-Painted Deck Assembly

KT422

KEY# PART NUMBER aTy DESCRIPTION

1 8121 032 1862 1 DECK, MOWER 30"

2 6121 005 7318 1 GUIDE, BELT

3 214 320 1701 # MNUT, 5/16-18

| 6121 831 7017 1 BRACKET CHUTE MOUNT

5 6121 931 4702 1 SPACER, SLEY

=] 6121 012 0230 1 BOLT, 516-18 X 1.25

B B121 994 5602 1 WASHER, FLAT 333 X .87 X .119
5] 6121 012 6216 1 BOLT, &16-18 X .75

11 E121 031 1237 1 BRACKET, MOUNTING, FRONT
i2 027 068 5212 3 BOLT, 516-18 X .63

13 6121 012 0393 3 'WASHER, FLAT 344 X 59 X 085
18 6121 433 7910 1 BRACKET, DECK LIFT RH

20 908 319 8038 q SCREW 51B-1B X .75

22 B121 931 0BGT 1 BRACKET, DECK LIFTREAR LH
27 6121 031 3588 1 QUILL ASSY MT422

271 G121 031 4272 1 QUILL HSS

2r-o E121 031 4274 1 TUBE, SPACER

27-1 6121 031 3576 2 BEARIMNG, BALL

28 G121 993 5448 5 SCHEW, 5/18-18 X .75

29 G121 013 8485 5 WASHER, 320 X 61 & .03

30 g121 032 1146 1 SPACER, SLEV .790 X 1.250 X .500
3 G121 031 4273 1 PULLEY = QUILL

P B121 708 9310 i WASHER, FLAT 515 X 1.38 X . 119
32 6121 071 0223 = NUT, 172-13

34 6121 032 1144 1 SHAFT, QUILL

a5 g6121 031 3577 1 SHIELD, DUST, BEARING

3G E121 031 3584 1 HUB; BLADGE ADAPTOR

37 6121 702 1100 1 MOWING BLADE

34 Bi21 708 2310 1 WASHER, FLAT 515 X 1.38 X .119
44 6121 001 2224 1 BRACKET, IDLER ASSEMBLY
40-2 6121 930 6973 1 BRAKE PAD

£0-3 6121 954 1801 2 RIVET

41 G121 918 0113 1 SCHEW, 51818 ¥ 3.00

42 B121 994 BEOZ 1 WASHER, FLAT 333 X 87 X .119
43 6121 032 1145 1 SPACER, SLEY 322 ¥ 63 X 2.310
44 6121 071 0205 1 MUT, 5/16-18

45 0008 315 9040 1 SCRAEW, 5M116-18 ¥ 1.00

45 G121 071 0205 1 NUT, &/'16-18

47 6121 OF8 2223 1 SPRING

44 6121 Q30 2357 1 MF LIMK

50 8121 005 0520 1 SPACER

al 6121 012 6216 1 BOLT, 516-18 X .75

a3 6121 {533 7628 1 ROD, IDLER FIVOT

594 6121 930 4420 1 BOLT, .500 X 2.15

55 6121 033 7621 1 IDLER PINOT ASSY

Bh6 6121 (99 6416 2 WASHER, FLAT .391 X 1.00 X .125
&7 9214 320 1703 1 NUT, 3/8-16

# AS REQUIRED

https://www.tractormanualpdf.info/ 99



|
| llustration J Deck Assembly :'

MTa10

' >, O

L Wi AEF HEY #18

e A

22 1 https://www.tractormanualpdf.info/



Nustration J

Deck Assembly

J

_MT410 |
KEY# PART NUMBER aTyY DESCRIPTION
1 6121 032 510 1 38" DECK
2 6121 032 6295 1 BAR, SKID
3 6121 012 6216 2 BOLT, 516-18 X .75
4 H220 260 8121 2 WUT, 5/16-18
& 6121 005 7318 1 GUIDE, BELT
5] 214 320 17N ¥ MNUT, 5M16-18
T 6121 031 3928 1 BRACKET, CHUTE
2] 9008 319 9044 2 SCHEW, 5116-18 X .50
10 8121 931 3929 1 BRACKET, RH LIFT REAR
11 9008 319 9038 E ] SCREW, 518 X .75
12 6121 012 0383 E WASHER, FLAT .344 X &9 X .05
14 B121 831 0667 i BRACKET, LH LIFT REAR
18 B121 031 5302 1 BRACKET, IDLER SUFPORT
18 E121 930 0245 1 SCREW, 5/16-18 X 1.38
22 B121 033 7733 2 QUILL ASSEMBLY
ele | B121 8095 o425 1 SHAFT/'SADDLE
22-2 G121 000 1255 1 BEARING, BALL
22-3 B121 095 0616 1 DUST SHIELD
22-4 Gi21 005 Orea 1 GUILL CASTING
22-5 6121 000 1255 1 BEARING, BALL
22-b G121 98508148 1 SPACER, SLEEVE
22T B121 033 1067 1 SPACER, QUILL
22-8 B121 033 3132 1 PULLEY, QuUILL
22-8 Bi21 905 6365 1 WASHER, SPECIAL CGUILL
22-10 B121 999 1282 1 NUT, 718-20
23 8121 993 5498 T SCREW, 516-18 X .75
24 6121 031 2526 1 SUPPORT, LIFT DECK FROMT
3 121 031 2477 1 BRACKET, LH WHEEL
34 6121 030 0102 i WHEEL BRACKET, AH
ar G121 030 3069 2 MOWING BLADE MT410
3T 6121 030 6932 2 HI LIFT BLADE MT410
ar-2 6t21 032 6160 2 MULCHER BLADE MT410
38 6121 078 2214 31 WASHER, 391D X 1.25D X .07
39 8121 993 9573 2 SCREW, 3/8-24 X 1,00
40 8121 030 0491 1 IDLER ARM ASSEMBLY
401 G121 030 0490 1 IDLER ARM
40-2 G121 930 6073 1 BRAKE PAD
40-3 a121 030 J1ag 1 BOLT, 50 X 1.88
42 6121 099 6416 1 WASHER, FLAT .381 X 1.00 X 1.25
43 a2 984 5171 1 NUT, 3r18-16
44 G121 832 6249 1 BRACKET, EXTENSION ICLER
&7 2008 319 9046 1 SCREW, 1/4-20 X .75
48 B121 000 1502 1 NUT, 1/4-20
4% 6121 012 1954 1 SCREW, 1/4-20 X 2.00
L 2220 250 8115 by MNUT, 1/4-20
51 B127 030 3247 1 BLADE BRAKE ASSY
Bi-1 61271 030 3246 1 BRAKE - AR
512 B121 030 6973 1 BRAKE - PAD
51-3 B121 913 be24 2 BRAKE - RIVET
52 3008 319 2034 1 SCREW 5AB-18 X .75
54 Bi21 033 6171 1 HNUT 516
55 6121 030 0316 1 ROD - BREAKE RELEASE
55 &121 000 1502 1 NLUT 174"

* AS HEQUIRED

https://www.tractormanualpdf.info/

23



== e ——— e ———

lllustration K Final Deck Assembly

MTaZ2

ABEENELE PIWOT RDD BEFDRE
ASFEMBLNG IDLER ARM

24 https://www.tractormanualpdf.info/



Nustration K

Final Deck Assembly

Wl 42

KEY# PART HUMBER QTy DESCRIFTION

1 121 032 1882 1 DECK 30"

2 9027 068 5211 1 BOLT, 3/8-16 X 2.00

3 B121 953 8659 2 RETAIMER, BELT

4 6121 708 9310 1 WASHER, FLAT .515 X 1.38 X .118
9 G121 Q04 5074 1 PULLEY, IDLER

[} 6121 002 5210 1 WASHER, FLAT 386 X 1.25 X .09
8 9214 3201703 1 NUT, 3/8-16

9 6121 012 D282 1 WASHER, .393 X 68 X .10

10 6121 032 1147 1 DECK BELT MT422

11 G121 004 7817 1 PIN, CLEVIS LONG

12 6121 995 6180 1 PIN, HAIR .53DAI X 1.82LG

13 6121 031 5314 1 CHUTE DEFLECTOR 30" DECK
14 6120 704 3900 1 SPRING, TORSION CHUTE DEFLECTOR
15 6121 703 0810 1 ROD, PWOT DECK 3120 X 7.25
16 6121 034 1236 1 EIT ENGINE PULLEY

20 G321 630 0201 1 WASHER, 450 X 7R X 12

21 6121 018 2764 1 SCREW, T16-20 X 3.25

2d E121 033 B333 1 SPRING, .75 X 1212 X .105

25 6121 031 1236 1 BRACKET, BAR, TOW, FRONT
26 8008 319 5040 2 SCREW, 516-18 x 1,00

27 6121 985 8247 e HNUT, ADJUST

28 8214 320 1701 2 NUT, 5/16-18

248 G120 708 7410 i MNUT, PUSH ON GAP 312 0D

https://www.tractormanualpdf.info/

25



———— — —— s —

Mustration K Final Deck Assembly

MTa10

— —— — — — —

25 https://www.trgctormanualpdf.info/



Hlustration K

Final Deck Assembly

MTa10
KEY# PART NUMBER aTy DESCRIPTION

g ASSEMEBLY DECK

6121 703 0910 ROD, DECK HITCH

2340 003 D303 PIN, HAIR

6121 704 1310 RETAINER, BELT

6121 760 1200 PULLEY, IDLER

9027 0BE 5211 BOLT, 3/8-16 X 2.00

6121 012 0382 WASHER, .393 X 68 X .10

2210 260 0782 MUT, 3/8-16

6121 032 2064 SPRING

6121 032 6256 SPRING

6121 030 0680 DECK BELT MT410

6121 706 0810 GUARD, BELT LH

2008 319 9038 SCREW. 516-18 X .75

b T S 1 o TR T N W (O T I 5 - R B s O ) ) PO =k
ﬁﬁ—tgtﬁmqmmhmh:-lm o

24
27
28
29
a0

6121 012 0393
9214 320 1701
6121 704 9700
6121 704 1830
9214 320 1702
6121 005 7818
6120 704 3500
6121 033 4808
6121 032 BO34
8321 630 02am
9007 319 9226
6121 0332179
6121 031 4070
6121 995 B247
G008 319 9040

# AS REQLIRED
# REFERENCE ONLY

[ R e e L I < T s e e I [ npepr Y

WASHER, FLAT 344 X .68 X 065

NUT, 5/16-18

GALIGE WHEEL
BOLT, .500 X 1.390

NUT, 3/18-16

CHUTE DEFLECTOR

SPRING

KIT FOR 57317 PIVOT ROD
FULLEY, ENGINE
WASHER, 459 X .78 X .12
SCREW, 7/16-20 X 425

CAP, PUSH OMN

BRACKET, LINK DECK FRONT

NUT, ADJUST

SCREW, 5/16-18 X 1.00

https://www.tractormanualpdf.info/

27



= =

lustration L

Boisod.i %

Electrical Assembly

FROMT STEERTS PG
PFRC T HARGER BRKT,

https://\;vva.tractormanuaIpdf.info/




e R

lllustration L Electrical Assembly ‘

MT410, MTaz2

KEY# PART HUMBER aTy DESCRIPTION

1 B121 033 1450 1 WIRE HARNESS

2 G129 009 4778 1 MALE TERMINAL. DOUBLE END 1/4°
3 0000 D88 9200 % TIE, CABLE BLACK

4 G121 448 1200 E PRESS CLIP. 1 1.3800L0G 28510
5 G129 440 2000 1 ASHY, LIGHT WIRE-1/4 TLIRKN
L] G120 405 3000 2 BULE, HEADOLAMF

9 6121 430 2300 1 SWITCH-IGN, 3 POSN

b 6120 432 2200 1 NLIT, S8-8

12 B120 435 0500 1 KEY, IGHITION

13 6129 O30 034 i LIGHT SWITCH OMOFE PANEL MNT
14 B120 430 0240 2 SWITCH, SCH MNT

15 G121 Q030 G302 2 SCREW, f10 X 50

16 8103 021 oS - SCREW. #12 X .50

17 6121 &78 2965 1 SOLERDOID

18 B008 315 S048 2 SCREW, 1/4-20 ¥ .75

19 E121 000 1084 1 WASHER, FLAT 281 X 1.00 X .063
=0 G121 000 1502 1 MUT, 1/4-20

21 0220 260 B115 1 BMUT, 114-20

22 £121 227 1187 - RLUT, 541 6-24

24 6120 440 2200 1 WIRE, GROUND, 12.8"

25 Q230 360 812 i MUT, BM&1E

25 6124 430 0240 i SWITCH, SEAT

27 2110 313 5025 2 SCREW, 1/4-20 X 38

28 &121 400 1100 i NOT STOCKED

24 B121 032 8175 i BATERY BRACKET

an 8039 438 9010 | SCREW, 1/4-20 X &0

33 SO0E 319 9046 2 SCREW, 1/4-20 X 75

a4 SEE0 260 115 2 MUT, 18-20

a5 G121 030 20 i FUSE SPADE TYPE dgv 154
a7 5121 030 B2 i IMSULATOR, BATTERY BOOT
a8 BT21 112 4818 i MLUIT, 1:4-20

a9 SO 313 9040 i SCREW, S/16-18 X 1.00

d} G121 013 B485 1 WASHER, 320 X 1 X 03

41 g9214 320 17 ? MUT, 51618

* AS HEQUIRED

Il[,mn
Y e

S

T I R

Posinow JG|M[L|B]S

oFF wlal |}

LN wial |

Iﬁm: e
LT

https://www.tractormanualpdf.info/ og



lllustration M Decals Assembly |

MTE2E

KEY# PART NUMBER aTy DESCRIPTION
1 6121 040 2700 1 DECAL, CAUTION DECK LH
2 6121 040 2701 i DECAL, CAUTION DECK RH
3 6121 031 8197 4 PAD, ADHESIVE 1.00 X 1.50 X .12
4 6121 032 0717 1 DECAL, DASH PLAIN EXP G.P. DUAL
5 6121 032 F610 1 DECAL, PTO ENGAGEMENT
B 6121 071 0724 1 DEGAL, CONSOLE CAUTION “CE”
7 6121 040 2214 1 DECAL, HEIGHT ADJUST
a 6121 031 1394 1 DECAL, SHIFT REV/NEUTRAL
8 6121 033 1013 1 DECAL, SHIFTER POSITION 55P/SOF
10 6121 040 2702 1 DECAL, BRAKE/CLUTCH PICTOGRAM
1 6121 033 8543 1 DECAL, HOT SURF WARN
12 6121 033 B&42 1 DECAL, DRAWBAR WARN

30 https://www.tractormanualpdf.info/



Illustration M Decals Assembly

| MT41D

r =

KEY# PART NUMBER aTy DESCRIPTION

1 B DD 300 1 DECAL, CAUTION DECK, LH

2 a1 D4l 2700 1 DECAL, CALTION DEGK, RH. CUT HAND
3 H12E 031 3197 E PAD, ADHESIVE

4 G121 () SE0e 2 FOaM, HOOD

5 G121 030 S603 2 FAD, 18 % & FOAM HOOD

] 12 0EZ 0717 1 DECAL, DASH PLAINM

) 121 032 Te10 1 DECAL, PTO ENGRGEMENT

2 6121 033 8540 1 DECAL, COMS CAUTION

a G121 3 ahag 1 DECAL, DRAWBAR WARNING

1d G121 Q0 2214 1 DECAL. HENGHT ADJUST

11 &121 040 2702 1 DECAL, BRAKEACLUTCH

i2 G121 031 1394 1 DECAL. SHIFT REVMELTRAL

13 6121 033 1043 i DECAL, SHIFTER POSITION

] E121 033 6543 1 DECAL, HOT SURFACE WARMBG
15 &121 034 G805 -5 DEGAL ¥IKING (HOCO SIDE) GREEN
il B121 040 FAnd i BECAL, HOOD STRIPE. RH

i E120 QLD 2055 1 DECAL, HCKID STREFE, LH

18 B121 030 4979 3 FOIL. REFLECTOR LEMS-BULR

18 B2 DED E55TF iy DECAL, CONSOLE 585

20 G121 DD 2683 2 DECAL, HOOD MT410

https://www.tractormanualpdf.info/ 29



| lNlustration N

MT410, MTa22

KEY#

3~ O O P G B -

%]
%]

|
Decals Assembly

PART NUMBER

6121 071 1496
6121 071 1503
6121 71 1507
6121 030 4979
6121 030 7732
6121 071 1500
6121 071 1508

=)
2

DESCRIPTION

DECAL, 5-3PDA2HP RHAH HOOD
DEGAL, MT422 HOOD

DECAL. HOOD VIKING OVAL GREEN
FOIL, REFLECTOR LENS-BULB
DECAL, LENS CENTRE SMOKED
DECAL, DECK 30" CUT

DECAL, HEAR VIKING WHITE/CLEAR
NON SERVICEABLE PART

SRR R S T e ]

https://www.tractormanualpdf.info/



— = — — b |

llustration O Customer Assembly J

| BTTE10, MTd22 P

DETAIL '8

KEY# PART NUMBER aTyY DESCRIPTION

1 6121 033 1524 i SEAT

2 6121 033 0510 1 STEERING WHEEL

3 6121 64 3358 HAMDLE, WING NUT

4 6121 012 0383 WASHER, FLAT .334 X 69 X .065
5 SO08 319 9040 SCHEW, 516-18 X 1.00

B 6121 033 1637 BULT, SHOULDER SHAFT

B121 033 1322
6121 703 2100
9380 620 730

COVER, STEERING SHAFT
SPACER, STEERING SHAFT
FPIM, SPRING 250014 X 2.000LG

S R 1 o Ty

B @

https://www.tractormanualpdf.info/ 93



Mulching Kit Assy

1 llustration P

| MT410

https://www.tractormanualpdf.info/




lllustration P

Mulching Kit Assy

MT&10

KEY# PART MUMBER aTy DESCRIPTION

1 6121 032 6279 1 MULCHING PLUG

2 6121 012 6216 2 BOLT, 5/16-18 X .75

3 6121 032 7457 2 MNUT, 516-18 WING

4 6121 032 6160 1 BLADE, 38" MULCHING

& 6121 032 6295 1 BAR, SKID

& 6121 013 B4B85 2 WASHER, 320 X .61 X .03

https://www.tractormanualpdf.info/

35




Hustration P

M T4

Mulching Kit Assy

36

https://www.tractormanualpdf.info/




|
lllustration P Mulching Kit Assy |
[ T4z
KEY# FART NUMBER aTy DESCRIPTION
1 6121 912 6358 2 CABRIAGE BOLT, 5M16-18 X 1.00
2 6121 032 T457 2 MNUT, 5/16-18 WING
3 6121 D32 T220 1 MULCHING PLATE
4 6121 D32 7224 1 MULCHING BLADE

https://www.tractormanualpdf.info/ 37



lllustration Q Grass Catcher Assy

| MTard, MTaz2

a8 https://www.tractormanu_él-pdf.ﬁo/




lllustration Q Grass Catcher Assy
AT 10 M Ta22

KEY# PART NUMBER aTyY DESCRIFTION

1 6121 005 8282 1 SUPPORT ASSY

B 6121 005 7667 1 TUBE, UPPER 23 X 6.75 MT410

2 6121 032 3119 1 LIPPER TUBE CLEAR MT422

3 6121 005 8283 2 BAG, GRASS COLLECTOR

4 6121 030 2131 1 SPACER

5 214 320 1701 1 MU, 5M6-18

B 6121 000 1502 2 MNLUT, 1/4-20

T 2039 488 9016 1 SCREW, 5M16-18 X .50

B 6121 D04 1462 ) SPACER, SLEV 328 X .75 X .312

9 6120 703 6610 1 GRIP-LEVER GRASS COLLECTOR
0 Q220 260 8210 d MUT, 5/16-18

11 4008 318 9060 3 SCREW, 1/4-20 X 63

12 6121 005 7506 Pl GRONMMET

13 0000 958 0615 2 WASHER, FLAT 281 X 1.25 X .06
14 G121 012 0386 2 WaSHER, FLAT 312 X .73 X .085
15 G121 012 03493 1 WASHER, FLAT .344 X .59 X .065
18 A0048 318 9046 2 SCREW. 1/M4-20 % 75

17 Q0048 319 9038 1 SCREW. 5/16-18 X B3

i8 2220 280 8115 A NUT, 1/4-20

19 6121 030 0278 | HIMGE, COVER

20 6121 030 0e24 2 STHAP, BETAIMER

&1 6121 030 7981 1 BAGGER LATCH

22 G121 0a2 2320 1 LEVER ASSY [SHOHRT)

23 6121 918 0083 4 SCREW, 51618 X 1.50

| Gi21 032 3114 1 BLADE, HIGH LIFT MT422

25 G121 030 6932 2 BLADE, HIGH LIFT MT410

2 6121 032 7837 1 ROD-GRASS COLLECTOR "A"

27 6121 032 7638 1 ROD-GRASS COLLECTOR "B"

28 6121 000 1501 ) WASHER, FLAT .203 X .56 X .040
e 6121 005 7034 2 SCREW, 10-24 X .63

30 Q230 260 8110 il NUT, #10-24

31 6121 030 0155 ] SCREEM, GRASS CATCHER

a2 6121 030 6490 i DECAL, COVER TRI-LINGUAL MT410
33 B1271 030 6943 1 COVER, GRASS COLLECTOR

34 6121 031 4842 1 CHUTE, TRANSITION DECK 38"
344 6121 032 3120 1 CHUTE, DECKE 30"

35 6121 030 6485 1 DECAL, DANGER CHUTE TRI-LINGUAL
a6 Bi21 032 7747 1 OPERATOR'S MAMUAL (NOT SHOWN) MT410

1

6121 033 8939

OFPERATOR'S MANUAL (NOT SHOWN) MT422

https://www.tractormanualpdf.info/ 39



0451 422 1323

https://www.tractormanualpdf.info/




